ILLINCIS POLLUTION CCNTKRCL BOARD
Cctober 1, 1967

CITY OF ROCK ISLAND,
Petitioner,
V.

PCB 85-118

ILLINOIS ENVIRONMENTAL
PROGTECTION AGENCY,

v‘vvvvvvvwv

Respondent.
MR. ROY HARSCH APFEARED ON B£hALF OF PETITICNER.
MR. E. WILLIAM HUTTON APPEARED ON BEHALF OF RESPONDENT.
OPINION ANL CRDER OF THE BOARD (by R. C. Flemal):

This matter comes before the Board upon the August 13, 1885,
filing by the Cirty of Rock Island, Department of Public Works,
("Rock Island”) of a Petition for Variance. The Petition
identifies three courses of possible variance relief which Rock
Island iequested that the Board consider in the alternative. At
hearing™ hela July 15, 1987, in Rock Islanda, Rock Island and the
Illinois Environmental Protection Agency ("Agency") presented a
commen recommendation that the Board consider only one of the
original alternatives, and that in modified form (R. at 6-8). It
is this modified alternative which 1s before the Board toacay.

Specifically, Rock Island requests, and the Agency
recommends, that Rock Island be granted variance from 35 Ill.
Adm. Code 304.106 and from 304.124(a) as it pertains to total
suspended solids, 1ron, and manganese discharges to Black Hawk
Creek. Variance is requested to expire on December 1, 1991, and
to be subject to certain additional agreed-upon conditions.

For the reason discussed below, the requested relief will be
granted. Having so said, the Board notes that the parties have
left the record in the instant matter in a deplorable state. The
Board finds the record to be extraordinarily confusing and

1 A substantial number of procedural actions occurred during the
period subsequent to the original filing and prior to the
hearing. These included conferences between the parties and a
variety of filings before the Board by both parties. Except as
noted herein, these actions, among much other material in the
record, are nec longer germane Lo the matter as it now stands, and
accordingly will not be reviewed here.

82-05



thereby to have reguired an excessive amount of the Board's time
to sift and sort through. Rock Island, in particular, has
developed a record which is largely designed to support a
petition for a site-specific exemption, rather than focus on the
variance matter which is at hand. Moreover, when Rock Island at
hearing switched its attention to a bona fide variance request,
it both failed to correlate *the preceding record with its new
position and continued to use the hearing in this matter to
advocate its position respecting the hypothetical site-specific
exemption. The Agency, for its part, presented nothing at
hearing and in its very brief Amended Recommendation presents
only very minimal guidance on such a critical matter as the
envirconmental impact. Both parties also declined to submir post-~
hearing briefs, thus leaving the record without any summation and
little apparent directicn.

Under these circumstances the Board must properly ask itself
whether it should return this matter to the parties for amendment
of the record, or proceed to a decision in the best manner that
the record allows. The Board believes that the latter course of
action is the least objectionable. The matter 1is already over
two years o0ld, in spite of the fact that the Environmental
Protection Act contemplates that timely decisions on variances be
reached in no more than 120 days. The Board can not see that
sending this matter back to the parties would do anything but
continue to prolong an already over~prolonged proceeding.

FRICR PROCEEDINGS BEFORE THE BOARD

The instant matter is closely related to two prior
proceedings before the Board, both of which dealt with the Rock
Island water supply system. They are R84~18 (In the Matter of:,
Petition of City of Rock Island for a Site-Specific Exemption
from 35 Ill. Adm. Code 304.106 for Sludge Discharge to the
Mississippl River) and PCB 87~13 (City of Rock Island v. IEPA,
May 14, 1967). 1In RB4~18 Rock Island proposed a site~specific
exemption for its sludge discharges. The site~specific relief
would have allowed Rock Island to discharge all of its sludges
directly to the Mississippi River without applying any treatment
to the sludges. The Board dismissed this proposal on November
21, 1984, noting that "Rock Island's proposal is far too vague
for the Board to act on" (61 PCB 245). Among specific
deficiencies noted by the Board were failure to identify the
location of tne proposed discharge point and failure to provide
any information on the environmental impact of the proposal.

In PCB 87~13 fthe Board granted KRock Island variance from the
trihalomethane standard of 35 Ill. Adm. Code 604.202 and
604.203(d) until May, 1989, conditioned upon Rock Island's
construction of facilities necessary to bring the Rock Island
water supply into compliance with the trihalomethanes standard.

82-06



The producrion of trihalomethanes in the kock Island water
treatment system is in part related to the manner in which
sludges are handled (see following).

BACKGROUND

Rock Island owns and operates a potable water treatment
facility which provides clarified, tiltered, and disinfected
water to approximately 47,000 residents and 1,000 businesses in
the city. Wwater treatment facilities include a raw water pumping
station, a treatment plant, six elevated towers, and a
distribution system consisting of cast iron, steel, and ductile
iron mains. The water treatment facilities have a current
capacity of approximately 16 million gallons per day, with all
raw water being taken from the Mississippi River., Average

pumping rate currently 1is approximately 6 million gallons per day
{R. at 22).

Frimary clarification is achieved through rapid-mix,
flocculation, and sedimentation, aided by the additicon of alum
and lime. Clarified water from the sedimentation basins passes
through gravity filters for filtration of remaining suspended
solids. Finished warer flows to "clear lakes" (finished water
reservoirs) after chlorine disinfection and fluoridation. It is
then routed either into on~site storage or pumped into the
distribution system.

Chemicals added to the water as part of the treatment
process consist of the following (Petition at 5):

Chemical Average Dose Function

Alum 6.4 mg/l Clarification
Lime 29.6 mg/1 pH Adjustment
Fluoride 1.35 mg/1 Fluoridation

Chlorine 11.87 mg/1 Disinfecrtion

Sludge (settled solids) accumulates in the flocculation and
sedimentation basins at a rate of approximately 4,800 lbs/day.
Forty-nine percent of the solids are composed of suspended
particles present in the original raw river water. Twenty-three

percent 1is composeg of aluminum hydrate and twenty-seven percent
1s calcium hydrate“.

Sludge handling facilities include a backwash recovery
basin, a sludge thickener, and basket centrifuges for dewatering

2 These data are provided in a Motion to Correct Record filed by
Petitioner on September 28, 1987. The Motion is granted.

82-07



of the sludge. Flocculated raw water solids settle in the
sedimentation basins, and some of the settled solids are routed
to the sludge thickener. Filter backwash waste is routed to the
backwash recovery basins and then into the sludge thickener.
Dewartered solids, which consist of approximately nineteen percent
of the total accumulated solids (Sept. 28 Motion at 2}, are
hauled to and disposed in a regional landfill. The remaining
solids are presently flushed twice each year into a storm sewer,
which in turn discharges into Black Hawk Creek (K. at 15). Each
flushing event last five days and the solids discharge at a rate
of approximately 144,000 lbs/day (Sept. 28 Motion ar 2). Black
Hawk Creek, which heads at the storm sewer, is tributary to the
Rock KRiver at a point approximately 3.8 miles upstream from =he
latter's confluence with the Mississippi River (R.a t 59).

Rock Island characterizes the need to discharge solids to
Black Hawk Creek as follows {Petition at 4~5):

The centrifuges are capable of handling all of the
sludge removed by the four 65-foot diameter circular
sludge rake mechanisms in the two sedimentation

basins. As these circular sludge collectors were
installed in rectangular basins, not all of the sludge
is removed. These accumulated solids must periodically
be removed before they reduce the effluent guality and
capacity of the system. Effluent guality deteriorates
in two ways. First, as the solids accumulate to the
point that velocities become too high, the turbidity of
the finished water will increase. Second, the organics
in the sludge undergo gradual anaerobic decomposition.
The products of this decomposition are believed to be
precursors to trihalomethane (THM) formation.

* kK k Xx %

To avoid the above problems, each sedimentation basin,
as well as each of the flocculating basins, is taken out
of service every three to six months to flush the solids
out. Fire hoses are used to push the accumulatea solids
to the drain which is connected to the storm sewer.

The sludge flushed out of the basins enters a storm
sewer that actually forms the headwaters of Black Hawk
Creek. Black Hawk Creek flows in a southerly direction
a total of 2.2 stream miles, where it joins the Rock
River. Solids are typically discharged four times per
year when the accumulated solids are flushed from the
basins. Black hawk Creek has received water treatment
plant solids since 1910.

82-08



RECUESTED RELIEF

It is apparently conceded by the parties that the sludge
discharges to Black Hawk Creek do not meet certain effluent
standards of 35 I1ll1. Adm. Code 304.124(a). However, it is
unclear from the record which standards are being exceeded and
how these correlate with the relief requested. For the sake of
bringing some focus to this proceeding, the Board will accept
that the parameters for which relief is specifically requested
are the only parameters of interest. These are total suspended
solids, iron, and manganese. Accordingly, the matter of relief
will be directed only to these three parameters.

Nevertheless, the Board can not help noting that data
supplied by Rock Island in its original filing (Petition, Ex. la)
implies that wet base concentrations of other parameters
identified in 35 Il1ll. Adm. Code 304.124(a) also exceed the
established standards. Among these are a concentration of barium
at 8.8 mg/l versus a standard of 2.0 mg/l, copper at 11.4 mg/l
versus a standard of 0.5 mg/1l, and lead at 1.2 mg/l versus a
standard of 0.2 mg/l. The parties must be aware that granting of
relief as requested does not provide relief from compliance with
other than the three specified standards.

The parties also request relief from 35 Ill. Adm. Code
304.106, which reads:

Section 304.106 Offensive Discharges

In addition to the other requirements of this Part, no
effluent shall contain settleable solids, floating
debris, visible o0il, grease, scum or sludge solids.
Color, odor and turbidity must be reduced to below
obvious levels.

There is no discussion in the record of most of the

pollutants mentioned in 304.106, even though relief is apparently
being requested from the entire list.

COMPLIANCE CONSIDERATIONS

Rock Island has investigated a number of options to rectify
the Black Hawk Creek situation, including:

1) Discharging sludges to the Rock Island sewage treatment
plant;

2) Relocating its discharge to the Mississippi River;

3) Maintaining the status quo; and

82-09



4) Installing control equipment to eliminate all
discharges.

Discharging sludges to the municipal sewage treatment plant
is not considered feasible because the sewage treatment plant
currently exceeds its solids capacity and is near its hydraulic
capacity (R. at 19). Accordingly, it is believed that the sewage
treatment plant would not handle the added load without large-~-
scale additions for facilities (k. at 18).

Neither the second nor third option would eliminate
violations of the standards in question. Accordingly, Rock
Island has considered requesting site-specific exception if
either of these two options were to be followed. Rock Island has